EXPLODED VIEW AND PARTS LIST

62 61 35 48

20



Item Stock# Description Qty Item Stock# Description Qty
1 303020106 | Hex washer screw M10x1 14 43 203050171 | Chute base 1
2 303042013 | flat washer 10 21 44 303190253 | Engine 1
3 302110079 | Small rubber blade 2 45 303200098 | shock absorb 2
4 303030036 Lock nut 19 46 303020275 Hex washer screw 9
5 302110078 | Rubber blade 4 47 303060099A | Small belt pulley 1
6 303180852 | Auger axle 1 48 303020279 | Hex washer screw 2
7 303160655 | Screw 8 49 303030077 | Lock nut 8
8 203010748A | Right cover 1 50 303042013 | Flat washer 1
9 203010747 | LOGO Plate 1 51 303070744B | Tensioning plate 1
10 303070739 | Right plate 1 52 303160651 | Spacer bush 1
11 303070741 | Shave plate 1 53 303020161 | Screw 1
12 303010316 | Screw 28 54 303020276 | Hex washer screw 6
13 303070738 | Leftplate 1 55 303160652 | Spring 1
14 203010749 | Left cover 1 56 303020154 | Screw 1
15 303020084 | Screw 2 57 303210027 | Sleeve 1
16 302040054 | V-belt 1 58 203100003 | Tensioning pulley 1
17 303020282 | Hex washer screw 1 59 203021115 Wheel shaft sleeve 4
18 303041009 | Washer M10x16 1 60 203050190 | Wheel 2
19 303042009 | flat washer 10 1 61 303160581A | Belt keeper 1
20 203010646 | Big pulley 1 62 303043016 | Washer 1
21 303042168 | Flat washer 1 63 203021096A | Guide bracket 2
22 303100034 | Ball bearing 62032 2 64 303180902 | Bracket assembly 1
23 303070797 | Keeper 2 65 203010649A | Middle cover 1
24 303010216 | Screw 1 66 303030103 | Clamping piece 1
25 203050170A | Bottom seat 1 67 303020130 | Screw 1
26 203010647 | Locking block 1 68 D00001529 | Primer bulb 1
27 303130138 | Chute spring 2 69 D00001530 | Switch 1
28 D00001528 | Clip combination 1 70 302020008 | Sponge sleeve 1
29 203050173A | Fuel tank 1 71 303160506A | upper handle 1
30 302080032 | Sealing gasket 1 72 203020865A | Knob 2
31 302080033 | Fuel cap sponge 1 73 303043010 | Saddle washer 4
32 302110017 | Fuel cap 1 74 303020057 | T bolt 2
33 203020865A | Knob 2 75 303030032 | Lock nut 1
34 303030066 | Nut 4 76 303160505A | Lower handle 1
35 303042023 | Flat washer 6 77 303030065 | Nut 1
36 203020380 | Washer 2 78 303210026 | Recoil holder 1
37 303020146 | Screw 2 79 303160507A | Auger control bar 1
38 203050174 | Chute deflector 1 80 303200084 | Upper auger cable 1
39 203010648 | Chute rotation handle 1 81 302080016A | Cable rubber cover 1
40 203050175 | Middle discharge chute 1 82 303070142 | Adjusting bar 1
41 303020155 | Screw 2 83 303200097 | Lower auger cable 1
42 203050172 | Rotator 1

21




Engine exploded view and parts list

22



Item Stock # Description Qty Item Stock # Description Qty
1 | 380140215-0003 | Bolt M6x14 4 41 | 380740696-0001 | Breather tube 1
2 120220031-0001 | Cylinder head cover 1 42 | 130150039-0001 | Connecting rod 1
3 120250013-0001 | Head cover gasket 1 43 | 380560056-0001 | Pin ring 2
4 | 380140336-0001 | Bolt M8x60 4 44 | 130070079-0001 | Piston ring combination | 1
5 | 120080276-0001 | Cylinder head 1 45 | 130030083-0001 | Piston 1
6 | 380140089-0003 | Bolt M6x8 2 46 | 130060031-0001 | Piston pin 1
7 | 160190009-0001 | Air deflector 1 47 | 380140011-0004 | Bolt M6x10 7
8 | 380180093-0001 | Stud M6x113 2 48 | 171680108-0001 | Throttle handle 1
9 170430060-0001 | Carburetor gasket 1 49 | 171600070-0002 | Governing spring 1
10 | 170440089-0001 | Heat insulating pad 1 50 | 110260025-0001 | Sealing plug screw 2
11 | 170430048-0001 | Carburetor gasket 1 51 | 380450514-0001 | Flat washer 3
12 | 170021923-0001 | Carburetor 1 52 | 110810196-0001 | Crankcase 1
13 | 110940004-0001 | Extension bar 1 53 | 270920402-0001 | Ignition coil 1
14 | 180020806-0001 | Air filter 1 54 | 160200012-0001 | Side plate 1
15 | 380370048-0001 | Nut M6 2 55 | 380140003-0005 | Bolt M6x20 1
16 | 380950193-0001 | Pipe clip 1 56 | 270020097-0001 | Flywheel 1
17 | 380750963-0001 | Qil tube 1 57 | 160180007-0001 | Impeller 1
18 | 171610002-0001 STphrE?]g'e return 1 58 | 193590005-0001 | Starting cup 1
19 | 171590004-0001 | Throttle rod 1 59 | 380370051-0001 | Nut M14x1.5 1
20 | 380600117-0001 | Pin 2 60 | 193490451-0001 | Recoil starter assembly 1
21 | 120150070-0001 | Head Gasket 1 61 | 160210005-T050 | Fan cover 1
22 | 270960014-0001 | Spark plug 1 62 | 193500008-T050 | Recoil starter 1
23 | 380180098-0001 | Stud M8x34 2 64 | 171750001-0001 | Governor gear 1
24 | 180650065-0001 | Outlet gasket 1 65 | 380630137-0002 | Bearing 2
25 | 180572236-0001 | Muffler 1 66 | 380370066-0001 | Nut M6 1
26 | 380340005-0005 | Nut M8 2 67 | 380140102-0004 | Bolt M6x25 2
27 | 140320001-0001 zﬁ)"’e adjustment 2 68 | 130290611-0001 | Crankshaft 1
28 | 140380017-0001 | Retainer 2 69 | 140020114-0001 | Camshaft 1
29 | 140340022-0001 | Inner spring 2 70 | 380600120-0001 | Pin 2
30 | 500550069-0001 | Valve Kit 1 71 | 110830007-0001 | Crankcase gasket 1
31 | 140670004-0001 | Push rod 2 72 | 110690096-0004 | Dipstick 2
32 | 140690003-0001 | Valve lifter 2 73 | 110820014-0001 | Crankcase cover 1
33 | 140400011-0001 | Valve oil seal 1 74 | 380650491-0001 | Qil seal 1
34 | 380620057-0001 | Key 1 75 | 380140028-0004 | Bolt M8x32 6
35 | 380960120-0004 | Clip combination 1 76 | 171630001-0001 | Speed regulating arm 1
36 | 380650490-0001 | Oil seal 1 77 | 381350004-0001 | Pinclip 1
38 | 140450022-0001 | Valve rocker 2 78 | 380450531-0001 | Flat washer 1
39 | 140710001-0001 | Guide plate 1 79 | 171620001-0003 Sf:flfetreg”'a“”g 1
40 | 380140531-0001 | Bolt M6x8 3 80 | 380250002-0001 | Square head screw 1

23




